






























 

                                                                             PAC Parts Key 
                         
 
 
 
 
 
 
 
 

ITEM PART# DESCRIPTION 
Quantity 

per 
1 A90086 Puller Bracket 1 
2 A90091 Banana Link  2 
3 A90099 Control Pin  2 
4 A90168 Lock Bolt Plate  3 
5 A90173 Rubber Bumper Small 2 
6 A90188 Top Pad Rubber 3/4"  3 
7 A90305 Grabbing Cylinder  1 
8 A90319 Puller Weldment  1 
9 A90372 Guide Pad Shoe 4 
10 A90466 Hydraulic Cylinder  1 
11 A90508 Driver Lifting Weldment 1 
12 A90509 RH Idler Weldment 1 
13 A90510 Gripper Bracket Weldment  1 
14 A90515 Lower Bracket 1 
15 A90518 Tapered Roller Bearing 10 
16 A90571 Front Rubber Pad 1 
17 A90577 Back Rubber Pad  2 
18 A90583 Cylinder Pin Small  1 
19 A90584 Cylinder Pin large 1 
20 A90587 1 5/16 x 10 1/4 Pin  1 
21 A90588 1 5/16 x 11 5/8 Pin  1 
22 A90589 1 5/16 x 12 1/4 Pin  1 
23 A90590 1 5/16 x 17 3/8 Pin  1 
24 A90591 1 5/16 x 12 3/4 Pin 1 
25 A90593 Round Spacer Tube  2 
26 A90599 Slide Back Plate 1 
27 A90602 Slider Bracket Weldment 1 
28 A90608 U Cup Seal 10 
29 A90622 Tapered Roller Bearing 14 
30 A90623 Nylatron GSM Blue Slide  2 
31 A90628 Inside Tube Weldment  1 
32 A90630 Front Tube LH Weldment 1 
33 A90631 Front Tube RH Weldment 1 
34 A90646 LH Idler Weldment 1 

 
 

                                         13 



 

                                                                   PAC Parts Key 
 
 
 
 
 
 
 
 
 
 

ITEM PART# DESCRIPTION 
Quantity 

per 
 

35 A90649 Automated Container Weldment 1 
36 A90663 Spacer Tube Weldment 2 
37 A90664 Sidewind Weldment  1 
38 A90665 Frontwind Weldment  1 
39 A90671 Corner Rubber  4 
40 A90678 Holding Pin 8 
41 A90686 Backwind Weldment  1 
42 A90698 Valve cover plate 1 
43 A90716 Gripper weldment 2 
44 A90719 Rubber grommet 5 
45 A90722 Retainer w/Lock disc 8 
46 A90725 Rubber grippers pad  2 
47 A90729 Center flat bar 8 
48 A90731 Sidewind weldment  1 
49 A90734 Lower Mount Bracket Weldment 1 
50 A90775 Plastic Bushing LG. 2 
51 A90776 Plastic Bushing Med. 2 
52 A90777 Plastic Bushing Sm. 2 
53 A90780 45K Actuator 1 
54 A90780-4 RETAINING DISC  2 
55 A90780-6 EXTERNAL O-RING SEAL  2 
56 A90785 Mounting Front 1 
57 A90790 Mounting Back 1 
58 A90792 LH Driver Arm Weldment 1 
59 A90793 RH Driver Arm Weldment 1 
60 A90830 Adjustable Bumper 2 
61 A90833 Outside Tubes Weldment 1 
62 D69434 SHORT PINLOCK   2 
63 D72037 SPACER 3/4 ID x 1-1/8 x .125  4 
64 DC4288 Lock Plate 2 
65 *A90394 Plastic Shoe 4 
66 *A90395 Rubber Shoe 4 
67 *A90376 Steel Shoe 4 

*Part of item 9 and can be sold separately.  
                                                                                   
 
 

                                                                                 13b 





 

                                                                  PAC Hydraulics List 
                         
 
 
 
 
 

  PART # Description Qty. 
1 A90130 #8 Hose Assembly 45" w/nylon a 1 
2 A90130 #8 Hose Assembly 45" w/nylon a 1 
3 A90270 3 stage Solenoid with Pressure 1 
4 A90699 Clamp plate 1 
5 A90700 Swivel clamp plate 1 
6 A90757 Double P.O. Check #8 2 
7 A90758 Adapter str. #8MO-#6FT 2 
8 A90858 Hydraulic Tube 4 
9 A90860 Hose Bracket Weldment 1 
10 A90877-103 Hose Assembly 103" LG. 1 
11 A90877-103 Hose Assembly 103" LG. 1 
12 A90877-13 Hose Assembly 13" LG. 1 
13 A90877-13 Hose Assembly 13" LG. 1 
14 A90877-18 Hose Assembly  18" LG. 1 
15 A90877-18 Hose Assembly  18" LG. 1 
16 A90877-22 Hose Assembly   22" LG. 1 
17 A90877-22 Hose Assembly   22" LG. 1 
18 A90877-30 Hose Assembly   30" LG. 1 
19 A90877-30 Hose Assembly   30" LG. 1 
20 A90877-35 Hose Assembly   35" LG. 1 
21 A90877-35 Hose Assembly   35" LG. 1 
22 A90877-42 Hose Assembly 42" LG. 1 
23 A90877-60 Hose Assembly 60" LG. 1 
24 A90877-68 Hose Assembly 68" LG. 1 
25 A90877-68 Hose Assembly 68" LG. 1 
26 D63011 ELBOW 90 #6MT-#6MO 4 
27 D63014 Hose Clamp #8 6 
28 D63061 ADAPTER #6MT-#8MO 10 
29 D63074 ADAPTER #6MT-#6MO 11 
30 D63106 ELBOW 90 6MT-6FT 2 
31 D63124 Bull nose Adapter #6 elbow 90 2 
32 D63147 ELBOW 45 6MT-6MO 4 
33 D63425 ADAPTER #8MT-#6MP 2 
34 D63532 ELBOW 90 #8FT-#8MT 2 
35 D63575P Adjustable Flow Control  5 
36 D63597 ADAPTER #6MO-#6FT 5 
37 D63614 Relief Valve Assembly 1 
38 D63615 Cylinder Check Valve  1 
39 D63728 COUPLING - MALE - HYD. 1 
40 D63729 COUPLING FEMALE-HYD. 1 
41 D65761 Adapter Straight #10MO - #8JIC 2 
42 D68081 Bull nose Adapter str. #6 2 
43 D72159 PLASTIC DUAL CLAMP TIE 6 
44 D63581 Elbow Swivel 45 #6MT- #6FT 4 

                                                                                                                                                                             15 





 

                                  Joy Stick Parts List (A90137Rev A) 
                         
 
 
 
 
 
 
 
 

                                                                                           17 

#  PART #  DESCRIPTION QTY 
1  A90138   PANEL MOUNT FUSE HOLDER 2 
2  A90141  F.H. BOLT 4-40  X  1-1/2”  6 
3  A90150   DUAL AXIS JOYSTICK W/ROCKER 1 
4  A90151  ARM REST PAD 1 
5  A90154  JOYSTICK BRACKET PLATE 1 
6  A90156  Circuit Board 1 
7  A90159  THUMB BOLT ¼-20  X  ¾” 3 
8  A90160  H.H. BOLT ¼-20  X  ½” 4 
9  A90177  WOOD BOLT #8 4 
10  A90183  RELAY WITH TIMING FUNCTIONS 2 
11  A90184  VOLTAGE ACTUATED COUNTER 1 
12  A90834  Joy Stick Enclosure 1 
13  A90835  Plastic Bracket 1 
14  A90836  Bottom Cover 1 
15  A90849  Circuit Assembly 1 
16  D62080  LOCK NUT 3/8”-16 2 
17  D62004  FLATWASHER 3/8”  Z.P. 2 
18  D62079  H.H. BOLT  3/8-16  X  1        GR 8 2 
      
      
      
      
      
      
      
      
      
      
      
      
      
      
      
      





 

                                                                  PAC Hardware List 
                         
 
 
 
 

 
   Part# Description Qty. 

1 A90614 Bolt HHCS 1-8 x 11" 2 
2 A90640 Bolt HHCS 5/8-11x2.75" lg 4 
3 D62001 LOCKNUT 5/8-11 4 
4 D62004 FLATWASHER 3/8"  5 
5 D62008 SAE FLATWASHER 1/2" 1 
6 D62020 BOLT HHCS 3/8-16 X 1 1/4  2 
7 D62036 BOLT HHCS 1/4-20 X 1-1/2" 8 
8 D62042 BOLT HHCS 3/8-16 X 2  1 
9 D62053 SPLIT LOCKWASHER 5/16"  4 
10 D62054 BOLT HHCS 3/4-10 X 1 1/2  19 
11 D62069 BOLT HHCS 3/4-10  x  6   2 
12 D62071 LOCKNUT 1-8 5 
13 D62079 BOLT HHCS 3/8-16 X 1   6 
14 D62080 LOCK NUT 3/8-16  37 
15 D62081 LOCKNUT 1/2-13 2 
16 D62082 BOLT HHCS 1/2-13  X 1 1/2 5 
17 D62085 BOLT HHCS 3/8-16 x 1 3/4  16 
18 D62105 SPLIT LOCKWASHER 1/2"  6 
19 D62106 SPLIT LOCKWASHER 3/8"  12 
20 D62113 BOLT HHCS 5/16-18 X 3/4 4 
21 D62401 Bolt HHCS 1"-8 x 4 1/2"  2 
22 D62405 BOLT HHCS 1/2-13 X 2, 1 
23 D62410 BOLT HHCS 5/8-11 X 1 1/2 8 
24 D62412 BOLT HHCS 3/8-16 X 2-1/4" 4 
25 D62420 BOLT FHCS 3/8-16 X 1 1/2  20 
26 D62430 SET SCREW 1/2-13 X 3/4 LG 8 
27 D62449 BOLT HHCS 1/4-20 X 3"  2 
28 D62457 LOCKNUT 1/4-20  13 
29 D62458 SPLIT LOCKWASHER 5/8" 8 
30 D62491 BOLT HHCS 1-8  X  8 1/2"  1 
31 D63029 PLASTIC GREASE ZERK CAP 25 
32 D72005 BOLT FHCS 3/8-16 X 1  14 
33 D72014 SPLIT LOCKWASHER 3/4"  19 
34 D72028 90 DEG GREASE ZERK 1/4-28 4 
35 D72042 BOLT HHCS 1/2-13 X 2 1/2  2 
36 D72058 45° Grease Zerc 1/4-28 4 
37 D72063 BOLT HHCS 3/4-10 X 2 2 
38 D72071 BOLT HHCS 1-8 x 2  2 
39 D72071-1 Bolt HHCS 1-8 x 2  2 
40 D72072 SPLIT LOCKWASHER 1"  4 
41 D72081 Bolt HHCS 3/4-10 x 7-1/2" 2 
42 D72132 LOCKNUT 3/4-10  6 
43 D72135 BOLT HHCS 1-8 X 7.5" 2 
44 D72146 BOLT SHCS #10-24 X 1 1/4 1 
45 D72150 Nylock Lock nut #10-24  1 
46 Z102 GREASE ZERK-STRAIGHT 1/4-28 17 

19 

It
em

   
   

   
 P

ar
t#

   
   

   
   

   
   

   
   

   
  D

es
cr

ip
tio

n 
   

   
   

   
   

   
   

   
   

   
   

   
   

Q
ty

. 
  4

7 
   

   
   

  D
62

06
6 

   
   

   
   

   
   

   
  B

ol
t H

H
C

S 
 ¼

-2
0 

x 
2-

1/
4”

   
   

   
   

   
   

3 
 4

8 
   

   
   

   
D

62
07

8 
   

   
   

   
   

   
   

  B
ol

t F
H

C
S 

½
-1

3 
x 

3-
1/

2”
   

   
   

   
   

   
 2

 
 4

9 
   

   
   

   
D

62
47

3 
   

   
   

   
   

   
   

  B
ol

t H
H

C
S 

¾
-1

0 
x 

3-
1/

2”
   

   
   

   
   

   
 2

 









 

 

 

 

 

 

 

 

 

 

 

 
Perkins Return Policy: 
 
If, within 30 days of receipt of the item(s), a customer would like to return 
an unused item(s), the customer may contact Perkins for a return 
authorization (RGA#). The item must be shipped within 2 weeks of the 
return authorization. The customer will pay the return freight and a 15% 
restocking fee on the return(s).   The item must be in new / unused 
condition, and any damage or clean up required to restore the product to 
resalable condition will be charged to the customer.  
 
Packages received without an RGA# on the packaging identifying who 
the product is from may be discarded or refused and credit may not be 
issued.  Always make sure the RGA# is displayed on the box and on 
any included paperwork. 
 
If Perkins shipped the wrong item(s), the incorrect item(s) may be 
returned within 30 days of receipt of the item by contacting Perkins for a 
return authorization (RGA#). The item(s) must be shipped within 2 
weeks of the return authorization. Perkins will pay the return freight and 
waive the restocking fee. 
  
If the return results in a net debit, the customer will be invoiced. If the 
return results in a net credit, the credit can be used against the 
replacement item(s) or a future purchase. 
 
Special Notes: 
 
Perkins does offer customized solutions and due to the 
customization of these items, Perkins cannot accept returns or 
refunds on anything custom ordered. This includes industrial units, 
cane lifters, and other items which have been specially fabricated 
to the customer’s specifications.  Unfortunately returns on these 
products cannot be accepted. 



 

 

Perkins Manufacturing One-Year Limited Warranty 
 

PERKINS MANUFACTURING COMPANY warrants its products to be free from defects in 

material and workmanship under normal use for a period of one (1) year from the date of delivery to 
the first purchaser.  
 

Any claim under this warranty must be handled in accordance with PERKINS’ warranty procedure. 
 

This warranty is expressly limited to the repair or replacement in PERKINS’ discretion of any 
component or part of any PERKINS product unit manufactured by PERKINS which is brought to 

PERKINS attention promptly after discovery and is proven to PERKINS' satisfaction to have been 

defective in material or workmanship.  
 

This warranty shall not obligate PERKINS to bear the cost of labor or transportation charges in 
connection with the repair or replacement of defective parts, and it shall not apply to a product upon 

which repairs, or alterations have been made unless authorized in writing by PERKINS.  
 

Any damage, wear & tear or improper use, substitution of parts not approved by PERKINS, 

modifications other than those done by PERKINS or as authorized in writing by PERKINS, or any 
alteration or repair by others in such a manner which, in PERKINS’ judgment, materially and 

adversely affects the product shall void this warranty. Operation at an actuator cycle time of less than 

six seconds shall void this warranty. Wear items used for anti-friction purposes are not covered by 

this warranty.   
 

Periodic maintenance is required in order to maintain warranty but is not covered by warranty. 
Please refer to the maintenance section of the service manual for instructions. 
 

PERKINS makes no warranty of products manufactured by others and supplied by PERKINS, the 

same being subject to warranties, if any, of their respective manufacturers. 
 

PERKINS shall not assume any liability for any incidental, consequential, direct, or indirect damage, 

loss or delay of any kind, including, but not limited to, the loss of profits, product or downtime. 
 

PERKINS warrants any service parts it may sell for a period of ninety (90) day from the date of 

delivery for replacement only. The item being replaced must be returned to PERKINS for evaluation 
upon its request. The cost of labor to replace such part shall be the responsibility of the owner. 

PERKINS does not warrant any used parts. 
 

PERKINS, whose policy is one of continuous improvement, reserves the right to improve its 

products through changes in design or materials as it may deem desirable without obligation to 
incorporate such changes in products of prior manufacture. 
 

THE ABOVE WARRANTY SUPERCEDES AND IS IN LIEU OF ALL OTHER EXPRESS OR 

IMPLIED WARRANTIES INCLUDING, WITHOUT LIMITING, ANY IMPLIED WARRANTIES OF 

MERCHANABILITY OR FITNESS FOR A PARTICULAR PURPOSE. NO EMPLOYEE OR ANY 

OTHER REPRESENTATIVE OF PERKINS IS AUTHORIZED TO CHANGE THIS WARRANTY IN 

ANY WAY OR TO GRANT ANY OTHER WARRANTY.  THESE TERMS WILL BE CONSTRUED 

ACCORDING TO THE LAWS OF THE STATE OF ILLINOIS WITHOUT REGARD TO ITS 

CONFLICTS OF LAWS PROVISIONS.  ALL ACTIONS OR PROCEEDINGS IN ANY WAY, 

MANNER OR RESPECT ARISING OUT OF OR RELATED TO THE GOODS WILL BE 

LITIGATED ONLY IN STATE OR FEDERAL COURTS, AS APPROPIRATE, LOCATED IN WILL 

COUNTY, ILLINOIS.  BUYER CONSENTS AND SUBMITS TO JURISDICTION IN THE STATE OF 

ILLINOIS AND WAIVES ANY RIGHT TO TRANSFER THE VENUE OF ANY SUCH ACTION OR 

PROCEEDING. 

 


